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Epidemiologie

FS a ICHS se casto vyskytuji soucasne
vyskyt obou je vyznamné vazan na vek + rizikové faktory nemoci

se prekryvaji

Evropa + USA

- 20 miliont pp s FiS (1-2% populace)!?

- 16 mil s indikaci k AK tp (80%) 2

- 4.8 mil ma soucasné ICHS (20%-45%) 12

- 1- 2 mil indikace k revaskularizaci (20%-25%) 34

1.The AFFIRM Investigators. Am Heart J 2002;143:991-1001;
2. Carpodanno D et al, Circ Cardiovasc Interv 2014;7:113-124;
3. Kralev S et al, PLoS One 2011;6:e24964;

4. Bahit MC et al, Int J Cardiol 2013;170:215-220

5. Gibson et al. AHA 2016



Pacient s FS na chronické AK tp pred SKG/PCI

— Pacient na chronické lécbé Warfarinem
— Pacient na chronické |lécbé NOAC

(Dabi/Rivarox/Apix/Edox)




Pacient s FS na chronické AK tp
“Nacasovani” SKG/PCI

Planovany vykon,
- PCl bez preruseni Warfarinu je preferovanym postupem.
Dlvodem je zabrdnéni nutnosti premostujici tp, kterd mdlze

byt pricinou krvacivych a ischemickych komplikaci.

“Percutaneous coronary intervention may be a delicate process
under full VKA anticoagulation or NOAC.”

ESC Guidelines on myocardial revascularization 2014



Updated European Heart Rhythm Association
Practical Guide on the use of non-vitamin K
antagonist anticoagulants in patients with
non-valvular atrial fibrillation

Interventions not Interventions with Interventions with
hecessarily requiring minor bleeding risk  major bleeding risk
discontinuation of
anticoagulation
Dental intervention Endoscopy with biopsy Catheter ablation of simple left-
Extraction I sided SVT (e.g. WPW)
Incision of abscess ! Prostate or bladder biopsi
| |
Endoscopy without surgery | Spinal or epidural anaesthesia;
I Angiography | lumbar diagnostic puncture
Cataract or glaucoma I Electrophysiological study or Thoracic surgery
intervention catheter ablation for right-sided! | Abdominal surgery
SVT Major orthopedic surgery
Superficial surgery (abscess PM or ICD implantation (unless | | Liver biopsy
incision, small dermatologic complex anatomical setting) | | TUR prostate resection
excisions) | | Kidney biopsy
L_—_—_—_—_—_—_—_—_—_Hl

Heidbuchel et al. Europace 2015; 17:1467-1507



Last intake of drug before elective surgical intervention

Dabigatran

Apixaban-edoxaban~-rivaroxaban

perform at trough level (i.e. >12 or 24 h after last intake)

P R nghnsk e Py
CrCl > 80 mUmin >24h >48 h : >24h
CrCl 50-80 mL/min >36h >72 h >24h
CrCl 30-50 mL/min® >48 h >9 h >24h
CrCl 15-30 mL/min? Not indicated Not indicated . >36h

CrCl < 15 mL/min
There is no need for bridging with LMWH/UFH

No official indication for use

" No important bleeding risk and/or adequate local haemostasis possible: |

High risk
>48 h
>48 h

>48 h
>48 h

Heidbuchel et al

. Updated EHRA Practical Guide. Europace 2015



Pacient s FS na chronické AK tp
“Nacasovani” SKG/PCI

Primarni PCI strategie (STEMI, NSTEMI s vysokym rizikem)

- Chronicka AK terapie nema vliv na nacasovani procedury

ESC Guidelines on myocardial revascularization 2014



NSTE ACS

Recommendations

An early invasive coronary
angiography (within 24 h) should be
considered in moderate- to high-risk
patients.d irrespective of

OAC exposure, to expedite treatment
allocation (medical vs. PCl vs. CABG)
and to determine the optimal
antithrombotic regimen.

Uninterrupted therapeutic
anticoagulation with VKA or NOACs
should be considered during the
periprocedural phase.

During PCI, additional parenteral
anticoagulation is recommended,
irrespective of the timing of the last
dose of all NOACs and ifINRis <25 in
VKA-treated patients.

ESC guidelines NSTE ACS 2015



Peri-PClI

Pristup — radialni

Protidestickové léky
- Aspirin standardné. P2Y12 bez predléceni. Inhibitory GP lIb/llla
pouze jako bail-out.

Parenteralni AK
* Warfarin: INR >2.5 = bez nutnosti parenteralni antikoagulace.

* NOAC = bez ohledu na c¢as od posledni davky léku nutna
parenterdlni antikoagulace (Enox 0.5mg/kg; UFH 60j/kj); Enox je
preferovany pfri |écbé p.o. anti Xa (Rivarox/Apix/Edox) v rdmci
prevence cross-over.

e Primarni PCl strategie = vidy (bez ohledu na typ a posledni davku
|éku) periproceduralni parenteralni antikoagulace.

ESC Guidelines 2014, 2015, 2016



¥

Post-

PCI

AF patient on NOAC

|

\—mrn—i

v

*

I Stop NOAC: last dose 224h before intervention ]

Consider alternatives (as in all with
need for chronic OAC):
- Bypass surgery
(- Sole balloon angioplasty)

L

Periprocedural anticoagulation
per local practice:
- Bivalirudin (preferred), or
- UFH (per ACT/aPTT)
- Avoid lib/llla inhibitors

|

Stent type:
Prefer new-generation DES
(or BMS)

L

On admission:
- Stop NOAC

- Load with ASA (150-300 mg) + P2Y12 inhibitor (unless frail with high bleeding risk)

R

\
[ STEMI | | Non-STEMI |
Primary PCl, preferred Fibrinolysis Non-urgent Urgent
- Radial access « Only if no residual - Delay PCI - Guide
- Prefer new- NOAC effect - Start fondaparinux antithrombotic
generation DES (based on last intake (preferred) or IMWH management on
- Additional UFH, and/or coagulation 212h after last NOAC residual NOAC effect
LMWH, bivalirudin test) « Avoid upstream (last intake; CrCl;
(regardless of last «No UFH or bivalirudin, UFH, or coagulation test),
NOAC) enoxaparin until no lib/Illa inhibitors although no
« Avoid |Ib/illa inhi- residual NOAC effect prospective data
bitors unless bail-out

!

l

|

l

PPl should be considered

After discontinuation of parenteral anticoagulation, restart NOAC

Discharge with prespecified step-down plan (see Figure 7)

Heidbuchel et al. Europace 2015; 17:1467-1507




[ AF patient in need of OAC after elective PCI with stent ]
I

. .

Bleeding risk low
compared to risk for ACS
or stent thrombosis
Time from PCI l
] Triple therapy® (11aB) [N
| month
3 months —
& months
12 months = OAC monotherapy* (IB)
lifelong OAC monotherapy* (IB) .
L4 L )

B oaC [ Aspirin 75-100 mg daily [l Clopidogrel 75 mg daily

ACS = acute coronary syndrome; AF = atrial fibrillation; OAC = oral anticoagulation {using vitamin K antagenists or non-vitamin K antagonist oral anticoagulants); PCl =
percutaneous coronary intervention.

*Dual therapy with OAC and aspirin or clopidegrel may be considered in selected patients.

*0AC plus single antiplatelet.

“Dual therapy with OAC and an antiplatelet agent (aspirin or clopidogrel) may be considered in patients at high risk of coronary events.

ESC Guidelines pro Fibrilaci sini 2016



LéCebny postup

Konzervativni postup/CABG

Y
0=
2 .
_g 4 tydny—
E 6 mesicli— Dudlni
o Dualni terapie
,El Dualni terapie
terapie
_ OCorA OCorA OCorA
12 mésici—
Dozivotne | 0 Monoterapie |

of OAC should be carefully monitored with a target INR of
2.0-25 in patients treated with VKA (with the exception of

individuals with mechanical prosthetic valves in the mitral position).
In patients treated with INOACs, the lowest tested dose for stroke




Lowest tested dose

Dabigatran Rivaroxaban Apixaban Edoxaban
(RE-LY) %425 (ROCKET-AF) 0426 (ARISTOTLE) 47 (ENGAGE AF-TIMI 48) **
Renal clearance B0% 35% 25% 50%
Number of patients 18113 14 264 18 201 21 105
Dose 150 mg or 20 mg once daily 5 mg twice daily 60 mg (or 30 mg)
110 mg twice daily once daily

Exclusion criteria
for CKD

CrCl <30 mL/min

CrCl <30 mU/min

Serum creatinine >2.5 mg/dL or
CrCl <25 mU/min

CrCl <30 mL/min

Dose adjustment with
CKD

None

15 mg once daily
if CrCl 3049 mL/min

2.5 mg twice daily if serum
creatinine 21.5 mg/dL
(133 pmol/L) plus age =80 years
or weight <60 kg

30 mg (or 15 mg) once daily if
CrCl <50 mU/min

Dose reduction beyond the approved dosing tested in phase lll trials is not

currently recommended, and awaits assessment in ongoing controlled trials.

ESC Guidelines pro Fibrilaci sini 2016



“Double” misto “Triple” antitromboticka lécba

Recommendations Class® | Level®
Following coronary stenting, DAPT
including new P2Y 5 inhibitors should
be considered as an altemative to
triple therapy for patients with NSTE- | lla
ACS and atrial fibrillation with a
CHA,;DS,;-VASc score of 1 (in males)
or 2 (in females).

Dual therapy with OAC

and clopidogrel 75 mg/day may

be considered as an alternative

to triple antithrombotic therapy in
selected patients (HAS-BLED =3 and

low risk of stent thrombaosis).

b

ESC guidelines 2014, 2015, 2016



JACC Vol. 61, No. 20, 2013 Sarafoff et al.
May 21, 2013:2060-6 Triple Therapy With Aspirin, Prasugrel, and Vitamin K Antagonists

Triple Therapy With Aspirin, Prasugrel, and Vitamin K Antagonists in Patients With
Drug-Eluting Stent Implantation and an Indication for Oral Anticoagulation

N =377

50 50 -
p <0.001 p=061

40 40

\CCE (%)

Prasugrel

30

The use of ticagrelor or prasugrel as part

Cumulative incidence of TIMI Major and Minor Bleeding (%)

of triple therapy is not recommended.
20
| g
B
=
% Prasugrel
10 o 10
Clopidogrel
—_——
Clopidogrel
0 d 0o | &
0 30 60 90 120 150 180 0 30 60 90 120 150 180
Days after procedure Days after procedure

Composite of Death, Myocardial Infarction,
Ischemic Stroke, or Stent Thrombosis
TIMI major and minor bleeding occurred significantly more often in the prasugrel compared with the

clopidogrel group 28.6% vs. 6.7%; HR: 4.6, 95% Cl: 1.9 to 11.4, p <0.001.
There was no significant difference regarding the combined ischemic secondary endpoint.

Composite of TIMI Major and Minor Bleeding




PIONEER AF-PCI

No aspirin

Rivaroxaban 15 mg/d + clopldogrel/prasugrel/ﬂcagrelor

Y
(  Pa N Ne2too
é::'c:'"f;':; Rivaroxaban 2.5 mg twice Rivaroxaban 15 mg/d End of
s .
paroxysmal, daily + DAPT® = + low-dose aspin;: treatment
persistent or m";:tf‘s
permanent Intended DAPT duration:
\_nonvalvular AF_/ ~ 1, 6, or 12 months
after sheath
removal, INR )
must be N
$2.5 at time of VKA + DAPT VKA +
\randomimion INR 2.0-3.0 low-dose aspirin

< ™~
Primary outcome measures: clinically significant bleeding (composite of TIMI major,

minor bleeding, and bleeding) requiring medical attention.
Secondary outcome measures: composite of CV death, Ml, and stroke

a. DAPT = low-dose aspirin + clopidogrel, prasugrel, or ticagrelor

@ Thrombosis HBart., Maiscape

ClinicalTrials.gov website.®!




PIONEER AF-PCI trial

L5 mg Riva VKA plus TIMI Major bleeding. TIMI Minor Bleeding, or

Subgroup plus P2Y |2 DAPT bleeding requiring medical attention HR (95% CI)  P-Value® P-Valuc®
Owverall 109/ 696 (16.8) 167 /697 (26.7) 0.59(0.47 -0.76) <0.001
Sex 0,447
Male 80/517(16.5) 116 /513 (24.9) 0.63 (047 - 0.84)  0.00]
Female 29/179(18) 517184 (32.0) —— 0.51(0.32-080) 0.003
Age Group | 0.712
< 75 years 60 /445 (14.8) 105 /473 (24.6) 0.56(0.41 -0.77)y  =0.001
== 75 years 49 /251 (20.6) 62/224(31.4) | 0.62 (0.42 -0.90) 0.011
Age Group 2 (L BRD
< 65 years 22/184(13.0) 35/179(21.4) e 0.57 (0.34 - 0.98)  0.039
>= H3 years 87/512(18.2) 132/518(287) 0.60 (0.46 - 0.78) <0.001
Race (.792
White 103 /650 (17.0) 152/ 655(26.1) 0.62 (048 - 0.79)  <0.001
Black/ African American 0/ 7 0/1 <0,001
Asian 4724 (18.2) 14/ 33(42.6) 0370012 -1.13) (L069
Other 2/15(15.2) 1 /8 (14.3) = OS50 10-11.61) 0.967
Type of P2Y 12 Inhibitor 0,419
Clopidogrel 99 /648 (16.3) 1587 /671 (26.1) .59 (046 - 0.76)  =0.001
Prasugrel 5/ 12 (47.0) 2/ 5 (40.0) > .16 (0.22 - 6,03) 0.857
Ticagrelor S /36(16.0) 821 (43,9} 0.33(0.11-1.01) 0039
Type of Stent 0. 490
Drug Eluting Stent T1/452(16.8) 1047463 (25.2) .64 (0.47 - 0.86)  (LOO3
Bare Metal Stenr 37/230(17.3) 59/221129.5) ] 0.54 (0.36 - 0.82) 0.003
Both 1/ 14 (10,0 4 /11 (38.6) - 0.20 (0,02 - 1,820) (.115
Index Event 0,181
NSTEMI 27 /130(23.0) 26/ 122(24.0) 0.94(0.55-1.6l)y 0826
STEMI 12 /785 (14.6) 23/74(35.9) 0.40 (0,20 - 0,.80) 0,007
Unstable Angina 16/ 140 ¢12.7) 36/ 163(24.2) 048 (0.27 -0.87) 0.O013
CHADS2 Score 0.514
0-1 46 /7311 (16.1) 68/ 307 (24.7) i 0.61 (0,42 -0.89) 0.010
2-0 637385 (17.4) 997390 (28.4) 538 (0.42 -0.79) =0.001
CHAZ2DS2-VASC Score 0.457
0-3 45 /309 (16.8) 66/291(24.1) 0.66 (046 - 096) 0.028
4-7 60 /38T (16.9) 101 /406 (29.0) 0.55 (0,40 -0.75) =0.001
HAS-BLED Score 0.548
0-2 257192 (14.5)  40/206(21.9) | 061 (037 -1.01) 0.053
3 47 /315(16.3) 78/ 302 (28.8) 0.52(0.36-0.74) =<0.001
4-6 37 /189 (20.0) 49/ 189 (28.6) e — 0.70 (046 -1.07) 0.101
T T T T T T T T T
0.1 0.2 04 0.6 0.8 1 2 3 4 5
< -——Rivaroxaban Better VKA Better-—--=

V celé studie v rdmci kombinované |é¢by PRASUGREL u 17 pacientu, Ticagrelor u 57 pacientu

N EnglJ Med. DOI: 10.1056/NEJM0a1611594



CABG (Non-CABG)

— U pacient s FS na chronické AK tp indikovany k CABG
- elektivni vykon
- urgentni vykon




Warfarin

Interruption of VKA prior to CABG is
recommended in non-emergent cases.

In emergency surgery, a combination of
PCC concentrate (25 IU/kg) and oral
vitamin K (1-2mg orally) is required to
obtain fast and sustained restoration of
haemostasis.

EACT Guidelines, 2008
ESC guidelines NSTE ACS 2015

2.1. In patients who require temporary inter-
ruption of a VKA before surgery, we recom-
mend stopping VKAs approximately 5 days
before surgery instead of stopping VKAs a
shorter time before surgery (Grade 1C).

2.4. In patients with a mechanical heart valve,
atrial fibrillation, or VTE atlhigh risk flr throm-
boembolism, we suggest bridging anticoagula-
tion instead of no bridging during interruption
of VKA therapy (Grade 2C).

CHEST 2012; 141(2)(Suppl):e3265—e350S



Premostujici AK tp u lé¢enych Warfarinem

4.2. In patients who are receiving bridging anti-
coagulation with therapeutic-dose IV UFH, we
suggest stopping UFH 4 to 6 h before surgery
instead of closer to surgery (Grade 2C).

4.3. In patients who are receiving bridging anti-
coagulation with therapeutic-dose SC LMWH,
we suggest administering the last preoperative
dose of LMWH approximately 24 h before sur-
gery instead of 12 h before surgery (Grade 2C).

CHEST 2012; 141(2)(Suppl):e3265—e350S



Perioperative Bridging Anticoagulation
in Patients with Atrial Fibrillation

A~ >—|—<

Restart warfarin
Resume dalteparin or placebo within 24 hr
after the procedure in patients who underwent

a procedure associated with a low risk

of bleeding

Screening visit Stop warfarin Procedure

a procedure associated with a high risk

of bleeding

| | | _L i Final
contact

Resume dalteparin or placebo 48 to 72 hr
‘ after the procedure in patients who underwent

Dalteparin

e ——

rad
"\
ral
s
rad
)

T

[ ——

Placebo |

Start Stop Stop study
study study drug when
drug drug INR therapeutic
o o
M 7 T T T T T T T T T T T F 1
—30 -5 -4 -3 -z -1 (o] 1 2 3 4 5 30
Study Day

NEJM 2015




No Bridging Bridging
Outcome (N=918) (N=2895) P Value
number of patients (percent)
Primary
Arterial thromboembolism 4 (0.4) 3 (0.3) 0.01%, 0.737
Stroke 2 (0.2) 3(0.3)
Transient ischemic attack 2(0.2) 0
Systemic embolism 0 0
Major bleeding 12 (1.3) 29 (3.2) 0.005
Secondary
Death 5 (0.5) 4 (0.4) 0.88%
Myocardial infarction 7 (0.8) 14 (1.6) 0.107
Deep-vein thrombosis 0 1(0.1) 0.25%
Pulmonary embolism 0 1(0.1) 0.25%
Minor bleeding 110 (12.0) 187 (20.9) <0.001F
* P value for noninferiority.
1 P value for superiority.

NEJM 2015, 373:382



Risk for thrombotic events without antithrombotic treatment

Risk of athero-thrombotic Risk of cardio-embolic

events (ACS, PCI, CAD) events (AF, valves)

High ACS or PCI with newer AF with| CHA,DS,-VASc 24
generation DES < 30 days Mechanical valves (mitral >
ago aortic)

Moderate |ACS or PCI with newer AF with CHA,DS,-VASc 2-3
generation DES 1-12 months
ago

Low Stable CAD (>12 months afterl AF with CHA,DS,-VASc 0-1
ACS or PCI with newer (male) or 0-2 (female)
generation DES)




AK tp Warfarinem po CABG

4.4. In patients who are receiving bridging anti-
coagulation with therapeutic-dose SC LMWH
and are undergoing high-bleeding-risk surgery,
we suggest resuming therapeutic-dose LMWH
48 to 72 h after surgery instead of resuming
LMWH within 24 h after surgery (Grade 2C).

CHEST 2012; 141(2)(Suppl):e3265—e350S



Last intake of drug before elective surgical intervention

CrCl > 80 mL/min
CrCl 50—-80 mL/min
CrCl 30-50 mL/min*
CrCl 15-30 mL/min?
CrCl < 15 mL/min

Apixaban-edoxaban~-rivaroxaban

No important bleeding risk and/or adequate local haemostasis possible:
perform at trough level (i.e. >12 or 24 h after last intake)

There is no need for bridging with LMWH/UFH |

No official indication for use

Low risk High risk . Low risk High risk
>24h >48 h : >24h >48 h
>36h >72h : >24h >48 h
>48 h >96 h : >24h >48 h
Not indicated Not indicated . >36h >48 h

Heidbuchel et al. Updated EHRA Practical Guide. Europace 2015




Znovunasazeni NOAC po CABG

For procedures associated with immobilization, it is
considered appropriate to initiate a reduced venous
thromboprophylactic (e.g. 0.5 mg/kg/day of enoxaparin) or
intermediate dose of LMWHs (e.g. 1 mg/kg/day of
enoxaparin) 6—8 h after surgery if adequate haemostasis has
been achieved.

Full therapeutic anticoagulation by restarting NOACs is

deferred 48—72 h after the invasive procedure.

Europace 2015; 17: 1467-1507



Antitromboticka |écba u pacienta
s FS po CABG pro AKS

In ACS patients with an established indication for OAC,
the antiplatelet agent (commonly aspirin) and then
anticoagulation should be resumed after CABG as soon as the

bleeding is controlled, while triple therapy should be avoided.

Aspirin is recommended 6—24 h
post-CABG in the absence of ongoing ]
bleeding events.

ESC guidelines NSTE ACS 2015






Zaver

— Kombinovana antitromboticka lécba — je jednim z
nejobtiznéjsi farmakoterapeutickych problému:

- Indikovana u pacientt s vysokym rizikem trombotickym
- Kombinovana lécba spojena s vysokym rizikem krvaceni.

— Periintervencni a perioperacni vedeni kombinované
antitrombotické Iécby :

- je narocné a v pripadé nespravného postupu
ovliviuje prognézu nemocnych,
- ma se ridit doporucenimi pro individualniho pacienta.




O PIONEERS!

The Beginning of the End of Full-Dose Triple Therapy with Warfarin?

Deepak L. Bhatt,
MD, MPH

T VT TS Sl S o L Sl o el T T T W= =1 T W

PIONEER was nnt powered for efficacy. In particular,
patients at very high stroke risk were relatively few. Nev-
ertheless, It Is important to realize that the gold standard
of aspirin, clopidogrel, and warfarin was never validated
as such. This article may be one of those rare circum-
stances where the secondary post hoc analysis is more
insightful than the primary prespecified analysis, having
both greater statistical power and a more clinically rel-

For the time being, In patients not in clinical trials, full-
dose oral triple therapy with dual antiplatelet agents and
full-dose anticoagulation should be avoided as a routine
practice.

Circulation. 2016;134:00—00. DOI:
10.1161/CIRCULATIONAHA.116.025923



ANTITROMBOTICKA LECBA

ANTIKOAGULACNI LEKY PROTIDESTICKOVE LEKY

Warfarin
{ Kolagen a dalsi }-ﬂ

Tromboxan -)-6----[ Aspirin

Riva.roxaban . 4 Clopidogrel )
Apixaban ADP \_ﬂ‘____ Prasugrel
) Ticagrelor

\___Cangrelor /

[ Bivalirudin }--->[ Thrombin ]— ————— Thrombin |-{€===7 Vorapaxar ]

_ | Inhibitory
[ GP lib/llia N { GP IIb/llla 1




Yes

.

rl

No antiplatelet or ¢ [ oral anticoagulation )
anticoagulant indicated
treatment (lIB) OAC should be Assess for contra-indications
considered (IlaB) Correct reversible
/ bleeding risk factors
A y
\
/ \
> \
L]
4 1 ‘1
LAA occluding devices v
may be considered in \
patients with clear v ¥ v

contra-indications
for OAC (lIbC) - [ VKA (IA]“]

ESC Guidelines pro Fibrilaci sini 2016




DAPT U PACIENTU INDIKOVANYCH K CABG PRO AKS

=>Zacatek |écby aspirinem se pfi nepritomnosti krvaceni
doporucuje 6—24 hodin po operaci (doporuceni I-A)

—> Zacatek |écby inhibitorem P2Y,, co nejdrive bude povazovan
za bezpecny vzhledem k riziku pooperacniho krvaceni.

ESC Guidelines NSTE AKS, 2015



Kardialni/nekardialni operace

| | l

. Semielektivni -
Emergentni Urgentni Elektivni
. . Individualni Pockat do ukonceni
Provest operad rozhodovani povinného

podavani dualni
protidestickove lécby

Pokracovat v podavani
ASA + inhibitoru P2Y;

Pokracovat s ASA +
vysadit inhibitor P2Y,;

Vysadit ASA

Riziko i ik
R i inhibitor P2Y;

Guidelines on myocardial revascularization 2014



Skore pro vypocet tromboembolického rizika
u pacientu s fibrilaci sini

CHA2DS2-VASc Risk Score

Chronické srdecni selhani nebo LVEF <40 %

Hypertenze

Vék > 75

e T

Diabetes mellitus

—

CMP / TIA / tromboembolicka pfihoda

Vaskularni nemoc

Vék 65-74

Zenské pohlavi

Pravdépodobnost vyskytu trombu v levé sini u pacienta s FiS je
<0,3 % u téch s CHA2DS2 =0; a > 5 % u pacientl s CHA2DS2 > 2.




Dabigatran Rivaroxaban Apixaban
Mechanismus Gcinku Primy inhibitor trombinu Primy inhibitor faktoru Xa | Primy inhibrtor fakiom Xa
Biologicka dostupnost b % 60-80 % 50 %
Cas od uziti po
dosazeni vrcholové 3 hod. 3 hod. % hod.
plazmatické hladiny
Biologicky polocas 12-17 hod. 5-13 hod. 9-14 hod.
Vylucovéni 80 % rendlni 2/3 hepatdlni, 1/3rendlni | 3/4 fekalni, 1/4 rendlni
Davka 150 mg 2= denné 20 mg 1= denna 5 mg 2= denne
10 mg 2= denné 15 mg 1= denné 2.5 mg 2= denné
Davka pri rendlni (pfi CICr 30-49 ml/min.) (pf1 CICr 15-49 mi/min.) | ({pn CICr 15-30 ml/min.)
dysfunkci Nedoporucen pri Cr{l Nedoporucen pii CrCl Nedoporucen pii CrCl
< 30 ml/min. < 15 ml/min. <15 mi/min.
Strevni absorpee 1éku zavisi
na pHa je_sni_ie_na
! mtﬁ?;g;'”g:mm{h Snizena Gcinmost ph uziti
Specialni vlastnosti P AUmEY. nalacno, proto nutno uZivat

Jwysené riziko krvaceni pri
|&éche
verapamil/amiodarone/
chinidine/ketokonazol

po jidle.




CSTH
CESKA SPOLECNOST PRO TROMBOZU A HEMOSTAZU
CESKE LEKARSKE SPOLECNOSTI J. E. PURKYNE & o

Vhodné testy k hodnoceni antikoagulacniho uCinku NOACs

INR nevhodné!

Rivaroxaban

Vrcholova koncentrace v plazmé

Dabigatran
2 h po podini

Apixaban
1-4 h po podani

2-4 h po podani

Minimalni (,through") koncentrace
v plazmé

12-24 h po podani

12-24 h po podani

16-24 h po podani

Prodlouzen: maze naikovat vjsené

PT sec Nevhodny Nevhodny riziko krvdceni, je nutnd lokdIni kalibrace
INR Nevhodng Nevhodny Nevhodny
aPTT sec }gf LI mi"imil.m. llznnr;en!racif Nevhodny Nevhodny
miide ukazovat na wy3si riziko kivaceni
dTT (dilutovany trombinovy €as, napf. Vminimu: >200 pol: 2vySené riziko Nevhodny Nevhodnj

Hemoclot')

krvaceni

Chromoegenni metody stanoveni anti-
Xa(DiXal) s kalibraci

Nevhodné

Kvantitativni; nlez porovnat s ddaji
v SPC apixabanu

Kvantitativni; ndlez porovnat s (daji
v SPC rivaroxabanu

TT{ trombinovy €as) sec

T-Inrmé-ml'hndnuty = nulova
koncentrace dabigatr‘anu

Nevhodny

Nevhodny

*ULN — horni hranice normalnich hodnot




ANNEXA-4 Dose Selection

Acute major bleeding < 18 hours of last dose
of apixaban, edoxaban, rivaroxaban, or enoxaparin

Andexanet IV bolus and 2 hour infusion

Pts on apixaban or Pts on enoxaparin, edoxaban or
>7 h from last rivaroxaban dose <7 h from last rivaroxaban dose

Bolus 400 mg Bolus 800 mg
+ +

Infusion 480 mg @ 4 mg/min Infusion 960 mg @ 8 mg/min




